REAR BRAKE CONTROL

2014 / TC 125 HQV

@HUSHHE!V_!‘_!E' REAR BRAKE CONTROL
C148031330
®
@2 N0
A
| @ !
@_@l @ | fE“If,liE
@ c:.} !'LIJ":I
—~ |
@
I 2
r
17
®
1—\ L=
(22 ®
= ™
e _F-—".-":Fﬂ_'ﬂ' .. A
@ ‘ @- T ; /-f - '-"._L_.-
P
[ i 2)
21 -
®
Position Part number Description Qty

1 77013060044 REAR BRAKE CYLINDER CPL.SX 09 1
3 54813062100 REAR BRAKE CYL. COVER CPL. 04 1
4 54813063000 FOOT-BRAKE CYL. GASKET SX 03 1
5 54813020100 HOLLOW SCREW BLACK M10X1X19 1
7 77213070000 BRAKE HOSE REAR XXXMM 11 1
9 0603100141 COPPER GASKET DIN7603-10X14X1 2
10 78013050044 FOOT BRAKE LEVER CPL. 1
11 54813051000 STEP PLATE FOR BRAKE LEVER 1
12 0025050126 HH COLLAR SCREW M5X12 TX30 2
13 54603062000 RETURN SPRING FOR BRAKE LEVER 1
14 00250602065 HH COLLAR SCREW M6X20 TX30 1
15 54813056000 PUSH ROD L=28MM 03 1
16 0934060003 HEXAGON NUT DIN0934-M 6 1
17 54813055000 SWIVEL HEAD KAG6 03 1

1of2

http://sparepartsfinder.husqvarna-motorcycles.com/Print.aspx?includePa...

11/06/2014 15:27



REAR BRAKE CONTROL http://sparepartsfinder.husqvarna-motorcycles.com/Print.aspx?includePa...
18 0032100406S AH-COLLAR SCREW M10X40 ISA45 1
19 59001037000 SPECIAL SCREW M8X26 WS=10 1
20 46030045000 COLLAR NUT M8 WS=10 1
21 0625060002 BALL BEARING SKF 6000-2RS1 2
22 54630044000 COLLAR NUT M10 WS=13 1
35 0025060126 HH COLLAR SCREW M6X12 TX30 2
80 00062030000 BRAKE FLUID DOT5.1 0,25L 1

20f2

11/06/2014 15:27



